
 

 
PTL-20S Spare Parts Catalog 

1 
 

UAB „LAUMETRIS” 

Technikos str. 5,  Keleriškiai village, Kėdainiai  dist., 

57342 Lithuania 

Tel.: +370-347 42390 

info@laumetris.lt 

www.laumetris.lt 

 

 

  

 

 

 

Tractor Semi-trailer PTL-20s Spare Parts Catalog 
 

 

 

 

 

 

  

mailto:info@laumetris.lt
http://www.laumetris.lt/


 

 
PTL-20S Spare Parts Catalog 

2 
 

Happy to become an agricultural machinery supplier of Yours! 

 

Willingly, efficiency of Laumetris machinery will vastly increase Your overall results. 

 

Kind regards, 

Laumetris 

 

  



 

 
PTL-20S Spare Parts Catalog 

3 
 

Contents 
1. Drawbar ........................................................................................................................................... 4 

2. Frame .............................................................................................................................................. 5 

3. Body ................................................................................................................................................ 6 

4. Tailgate ............................................................................................................................................ 6 

5. Chassis ............................................................................................................................................. 7 

6. Axle .................................................................................................................................................. 8 

7. Suspension .................................................................................................................................... 10 

 

  



 

 
PTL-20S Spare Parts Catalog 

4 
 

1. Drawbar 

 
 

 

 

Pos Name Part number Quantity 

1 Welded Drawbar  p20 stat4 02.000 1 

2 Bolted Loop super 38t v4.5-8k 1 

3 Bolts for loop M20 8 

4 Support foot hydraulic cylinder  1 

5 Support foot upper part ptl d020 1 

6 Support foot lower part ptl d100sb 1 

7 Support foot hydraulic cylinder pin  2 

8 Drawbar spring ADR 4171008nat 1 

9 Drawbar spring hoop ptl sr004b 2 

10 Drawbar spring plate ptl r020a 1 

11 Drawbar connection with chassis pin p20 stat2b 01.010 2 

12 Drawbar connection with chassis pin nut M32X2 2 

13 Drawbar hydraulic hose holder ptl d040 1 

 

  

11 

10 

4 
6 

7 

1 

9 

8 

3 

 

13 

12 5

2 



 

 
PTL-20S Spare Parts Catalog 

5 
 

2. Frame 

 

 
 

Pos Name Part number Quantity 

1 Air reservoir Ad100 1 

2 Mudguard holder ptl00 01.100a.560 sb 2 

3 Front lamp W129 LED 2 

4 Mudguard gum GM100 2 

5 Hand brake Rs 1 

6 Drawbar support plate ptl r006b 1 

7 Bolts and nuts M20 2 

8 Tipping hydraulic cilinder HC 5002 S 1 

9 Safety suport Atrama 1 

10 Safety bar p20 stat3 01.005 1 

11 Side lamps W148.1 2 

12 Brake lamps W124DNP 2 

13 Sphere ob95 pa 2 

8 

1 

 

2 

5 
6 

9 

4 

3 

7 

14 

11 10 

12 

13 

15 



 

 
PTL-20S Spare Parts Catalog 

6 
 

14 Light lamps W129 LED 2 

15 Number plate lights W52 1 

3. Body 

 
 

 

 

Pos Name Part number Quantity 

1 Cover holder p20 stat6 04.600a 1 

2 Ladder p20 stat5 04.300 1 

3 Mudguard Md100 2 

4 Hydraulic cylinder tailgate hc 80x320_620/940 2 

5 Hydraulic cylinder pin  2 

6 Bushing for clamping p20 stat3 04.027 2 

4. Tailgate 

 
 

Pos Name Part number Quantity 

1 1.Welded tailgate p20 stat6 05.000 sb 1 

2 2.Adjustment bolts ptl g009 4 

3 3.Welded tailgate-body connector p20 stat3 06.000 sb 2 

4 4.Hydraulic cilinder pin  2 

5 5.Beacon AJ.BA-GF10202 1 

1 

 2 3 

 

4 

 

6 5

.l

1 2 3 5 

4 



 

 
PTL-20S Spare Parts Catalog 

7 
 

5. Chassis 

 
 

 

Pos Name Part number Quantity 

1 Wheels 650_55-26.5_10+00BKT 
FL630ULTRAnatsb 

4 

2 Axles asis 120_1.95_10 sb 2 

3 Spring leaf suspension adr KW2141C1N1231.850 1 

 

  

1 

 

2 

3 

 



 

 
PTL-20S Spare Parts Catalog 

8 
 

6. Axle 

 

 

Pos Name Part number Quantity 

1 ACHSKOERPER-GRP. 05.531.71.78.0 1 

3 BUCHSE 42/46X73 03.112.44.34.0 2 

13 BREMSWELLENLAGERUNG KIT (EINSCHL.POS14-
20,44-56) 

09.803.80.20.0 1 

14 KE.SCHMIERNIPPEL BS8X1 02.6850.02.02 2 

14A SCHUTZKAPPE GPN 980 0201 02.3505.20.00 2 

15 BUCHSE 03.113.14.04.0 2 

16 LAGERHALTER 03.229.02.19.0 2 

16A LAGERHALTER 03.229.02.18.0 2 

18 6KT.SCHRAUBE M8X25/933 02.5025.30.82 8 

19 FEDERSCHEIBE B 8/137 02.5403.08.92 8 

20 6KT.MUTTER M8-8/934 02.5202.12.82 8 

28 LAGERTEILESAETZE KIT (EINSCHL.POS.29-34,95-96) 09.803.67.26.0 1 

29 STOSSRING 05.370.07.43.0 2 

30 SCHEIBE 03.320.64.01.0 2 

31 KRONENMUTTER M52X2 03.262.17.18.0 2 

32 SPLINT 8X63/ISO1234 02.6201.84.01 2 



 

 
PTL-20S Spare Parts Catalog 

9 
 

33 RING 157/120X2,5 03.310.97.30.0 2 

34 RING 03.310.98.21.0 2 

43 BREMSNOCKENWELLE L=695 A=576,5 05.097.27.22.3 2 

44 O-RING 37X2,6 02.5677.37.42 2 

46 SICHERUNGSRING 42X2,5/471-FST 02.5676.01.00 4 

47 RING 03.310.12.24.0 2 

48 O-RING 40X2,5 02.5679.23.00 2 

50 DICHTRING 03.120.42.02.0 2 

51 SPRENGRING SW 40 02.5659.40.71 2 

52 SCHEIBE 03.320.11.16.1 2 

54 6KT.MUTTER M22X1.5X15 05.260.14.12.0 2 

55 DICHTRING 03.120.43.14.0 2 

55A DICHTRING 03.120.42.09.0 2 

55B DICHTRING 03.120.42.09.0 2 

55C KEGELSCHMIERNIPPEL AM10X1/71412 02.6802.03.50 2 

55D SCHUTZKAPPE 02.3505.20.00 2 

56 SICHERGS.KLAMMER 03.350.30.01.0 2 

57 ZUGFEDER 05.397.26.03.0 2 

59 GESTAENGESTELLER 120-180 05.174.65.27.0 2 

72 BREMSBACKENTEILESAETZE KIT 
(EINSCHL.POS.72,82-82B) 

05.803.62.10.0 1 

73 BREMSBACKEN GRP (EINSCHL.POS. 76-78,79,80) 05.091.29.97.0 4 

75 HAKENSPRINGRING 03.188.02.02.0 8 

76 ROLLE 05.331.44.02.0 4 

77 BOLZEN 03.084.75.24.0 4 

78 RING 03.310.70.15.0 8 

79 BREMSBELAG 03.092.29.61.0 8 

80 NIET B8X15/7338 02.5805.80.35 80 

82 ZUGFEDER 05.397.58.03.0 2 

82A ZUGFEDER 03.397.33.12.0 2 

82B ZUGFEDER 03.397.33.13.0 2 

84 NABE 03.271.54.24.0 2 

86 BREMSTROMMEL 03.106.91.07.0 2 

90 RADBOLZEN TEILESAETZE KIT (EINSCHL.POS.91-94) 09.803.80.14.0 20 

91 RADBOLZEN M22X1,5X80 03.296.33.11.1 20 

93 FEDERRING C22,5/74361 02.5615.22.94 20 

94 MUTTER M22X1,5 03.261.50.02.0 20 

95 KEGELROLLENLAGER 33118/720 02.6408.92.00 2 

95A ABDECKBLECH 33213/720 03.010.05.22.0 2 

96 KEGELROLLENLAGER 02.6407.67.00 2 

98 KAPSEL BPW 125X2 03.212.24.07.0 2 

101 ABDECKBLECH LINKS OBEN 03.010.99.67.0 1 

101A ABDECKBLECH LINKS UNTEN 03.010.99.68.0 1 

102 ABDECKBLECH LINKS OBEN 03.010.99.65.0 1 

102A ABDECKBLECH LINKS UNTEN 03.010.99.66.0 1 

103 SCHRAUBE M10X15 02.5071.22.00 4 

103A SCHRAUBE M10X1,5/15 02.5071.55.80 4 

105 STOPFEN 02.3704.57.00 2 

111 STOPFEN 03.379.00.23.0 6 

 



 

 
PTL-20S Spare Parts Catalog 

10 
 

7. Suspension 

 



 

 
PTL-20S Spare Parts Catalog 

11 
 

 

 

Pos Name Part number Quantity 

1 Spring E1400 2X30-13 SS 4171010 4 

2 Front support 4044102 2 

3 Rocker 4045133 2 

4 Rear support 4046102 2 

5 Fixed rod 42A53501 2 

6 Adjustable rod 42A63501 2 

7 U-bolt seal 454101 8 

8 U-bolt M M24x2.00 42224026 8 

9 Axle support 4371S506 4 

10 Clamp for u-bolt 43HS5M01 8 

11 Stiffening 43L01 4 

12 Washer 9812401 16 

13 Nut 97424D1 16 

 

  



 

 
PTL-20S Spare Parts Catalog 

12 
 

 

 

WWW.LAUMETRIS.LT 

info@laumetris.lt 

+370 347 42390 
Technikos street 5, Keleriskiai village, 

Kedainiai district, 57342 

LITHUANIA 

http://www.laumetris.lt/
mailto:info@laumetris.lt

